JBDS-IP Joint British Diabetes Societies for inpatient care

### The Management of Hyperosmolar Hyperglycaemic State (HHS) in Adults\*

February 2022

\*For 16-18 year olds Use this guideline if the person aged 16 – 18 is being managed by the adult diabetes team. If they are managed by the paediatric team, they should follow the following guideline: <u>http://www.a-c-d-c.org/wp-content/uploads/2012/08/Practi-</u> cal-Management-of-Hyperglycaemic-Hyperosmolar-State-HHS-in-children-8.pdf

















The Association for Clinical Biochemistry & Laboratory Medicine





### This document is coded JBDS 06 in the series of JBDS documents:

#### **Other JBDS documents:**

The hospital management of hypoglycaemia in adults with diabetes mellitus	JBDS 01
The management of diabetic ketoacidosis in adults	JBDS 02
Management of adults with diabetes undergoing surgery and elective procedures: improving standards	JBDS 03
Self-management of diabetes in hospital	JBDS 04
Glycaemic management during the inpatient enteral feeding of stroke patients with diabetes	JBDS 05
The management of the hyperosmolar hyperglycaemic state (HHS) in adults with diabetes	JBDS 06
Admissions avoidance and diabetes: guidance for clinical commissioning groups and clinical teams	JBDS 07
Management of hyperglycaemia and steroid (glucocorticoid) therapy	JBDS 08
The use of variable rate intravenous insulin infusion (VRIII) in medical inpatients	JBDS 09
Discharge planning for adult inpatients with diabetes	JBDS 10
Management of adults with diabetes on the haemodialysis unit	JBDS 11
Managing diabetes and hyperglycaemia during labour and birth	JBDS 12
The management of diabetes in adults and children with psychiatric disorders in inpatient settings	JBDS 13
A good inpatient diabetes service	JBDS 14
Inpatient care of the frail older adult with diabetes	JBDS 15
Diabetes at the front door	JBDS 16
The management of glycaemic control in people with cancer	JBDS 17

These documents are available to download from the ABCD website at <a href="https://abcd.care/joint-british-diabetes-societies-jbds-inpatient-care-group">https://abcd.care/joint-british-diabetes-societies-jbds-inpatient-care-group</a>, the Diabetes UK website at <a href="https://www.diabetes.org.uk/joint-british-diabetes-society">www.diabetes-societies-jbds-inpatient-care-group</a>, the Diabetes UK website at <a href="https://www.diabetes.org.uk/joint-british-diabetes-society">www.diabetes-societies-jbds-inpatient-care-group</a>, the Diabetes UK website at <a href="https://www.diabetes.org.uk/joint-british-diabetes-society">www.diabetes.org.uk/joint-british-diabetes-society</a>

These guidelines can also be accessed via the <u>Diabetologists (ABCD)</u> app (need ABCD membership to access the app)



https://www.facebook.com/JBDSIP/

#### **Statement for Inpatient Guidelines**

These guidelines have been developed to advise the treatment and management of hyperosmolar hyperglycaemic state in adults.

The guideline recommendations have been developed and reviewed by a multidisciplinary team led by the Joint British Diabetes Societies (JBDS) for Inpatient Care and a number of organisations with an understanding of HHS which have endorsed this guideline.

It is intended that the guideline will be useful to clinicians and service commissioners in planning, organising and delivering high quality diabetes inpatient care. There remains, however, an individual responsibility of healthcare professionals to make decisions appropriate to the circumstance of the individual, informed by them and/or their guardian or carer and taking full account of their medical condition and treatment.

When implementing this guideline full account should be taken of the local context and in line with statutory obligations required of the organisation and individual. No part of the guideline should be interpreted in a way that would knowingly put staff, those with diabetes or anyone else at risk.

#### **Copyright statement**

These guidelines are free for anyone to distribute, amend and use. However, we would encourage those who use them to acknowledge the source of the document and cite the Joint British Diabetes Societies for Inpatient Care.

<u>The Guidelines produced</u> by the Joint British Diabetes Societies for Inpatient Care are licensed under <u>CC BY-NC 4.0</u>

#### Disclaimer

The information contained in this guidance is a consensus of the development and consultation groups' views on current treatment. It should be used in conjunction with any local policies/procedures/guidelines and should be approved for use according to the trust clinical governance process. Care has been taken in the preparation of the information contained in the guidance. Nevertheless, any person seeking to consult the guidance, apply its recommendations or use its content is expected to use independent, personal medical and/or clinical judgement in the context of the individual clinical circumstances, or to seek out the supervision of a qualified clinician. The group makes no representation or guarantee of any kind whatsoever regarding the guidance content or its use or application and disclaim any responsibility for its use or application in any way.

To enable the guideline to stay relevant, it is envisaged that all of the JBDS guidelines will be updated or reviewed each year. As such these are 'living' documents – designed to be updated based on recently published evidence or experience. Thus, feedback on any of the guidelines is welcomed. Please email <u>christine.jones@nnuh.nhs.uk</u> with any comments, suggestions or queries.

### Conflict of interest statement

The authors declare no conflicts of interest

### Lead authorship

Professor Ketan Dhatariya, (Norwich), Chair, Joint British Diabetes Societies (JBDS) for Inpatient Care Dr Masud Haq, Maidstone and Tunbridge Wells NHS Trust Dr Umesh Dashora, East Sussex Healthcare NHS Trust Dr Omar Mustafa, King's College Hospital NHS Foundation Trust Erwin Castro, East Sussex Healthcare NHS Trust, Chair, DISN UK group

#### **Previous authors**

Dr Adrian Scott, Sheffield Teaching Hospitals NHS Foundation Trust Anne Claydon, Barts Health NHS Trust

### **Previous writing group**

Dr Geraldine Brennan, NHS Tayside Dr Peter Carey, City Hospitals Sunderland NHS Foundation Trust Prof Ketan Dhatariya, Norfolk and Norwich University Hospitals NHS Foundation Trust Dr Maggie Hammersley, Oxford University Hospitals NHS Trust Dr Phillipa Hanson, Barts Health NHS Trust Dr Stuart Ritchie, NHS Lothian Dr Mark Savage, The Pennine Acute Hospitals NHS Trust Professor Alan Sinclair, fDROP and King's College, London

### **Supporting organisations**

Association of British Clinical Diabetologists (ABCD), Chair: Dr Dipesh Patel (Royal Free, London)

Diabetes Inpatient Specialist Nurse (DISN) UK Group, Chair: Erwin Castro (East Sussex)

Diabetes UK: Klea Isufi, Inpatient Care Lead

Joint British Diabetes Societies (JBDS) for Inpatient Care, Chair: Professor Ketan Dhatariya (Norwich)

### **Endorsed by**

Society of Acute Medicine (SAM) Intensive Care Society (ICS) Association of Clinical Biochemistry and Laboratory Medicine (ACB) Primary Care Diabetes Society (PCDS) Royal College of Physicians (RCP) Training, Research and Education for Nurses in Diabetes (TREND Diabetes) United Kingdom Clinical Pharmacy Association (UKCPA) Diabetes & Endocrinology Committee Young Diabetologists & Endocrinologists' Forum (YDEF)

### The writing process

During the writing of this guideline available literature was reviewed and general areas for consideration were discussed within the JBDS-IP care group including conflicts of interest (of which there were none). A draft version was written and initially sent to the writing and review group; changes were discussed and incorporated as appropriate. This process was repeated several times until there was good consensus within the writing group. The guideline was subsequently sent to the full JBDS group and the process was repeated. Finally all the multi-professional endorsing groups received the document and their comments were considered and incorporated.

This guideline will be freely and widely available to all trusts with no copyright restrictions. It is hoped that it will be a useful resource for all healthcare professionals involved in discharge planning. However, as with all the JBDS guidelines, the authors welcome any comments, criticisms, or suggestions for future reviews. If you have any comments please email <u>christine.jones@nnuh.nhs.uk</u>

#### ΒG Blood glucose Beats per minute bpm BW Body weight Capillary blood glucose CBG CKD Chronic kidney disease CPM Central pontine myelinolysis / Osmotic demyelination syndrome CRP C-reactive protein Diabetes inpatient specialist nurse DISN Diabetic ketoacidosis DKA FCG Electrocardiogram FRIII Fixed Rate Intravenous Insulin Infusion HF Heart failure HHS Hyperosmolar Hyperglycaemic State hr Hour ICU Intensive Care Unit IV intravenous kilograms kq LMWH Low molecular weight heparin NFWS National Early Warning Score T1 DM Type 1 diabetes mellitus T2 DM Type 2 diabetes mellitus VBG Venous blood gas Variable Rate Intravenous Insulin Infusion VRIII VTF Venous thromboembolism

### **Abbreviations**

# Contents

Statement for Inpatient Guidelines	3
Copyright Statement	3
Disclaimer	3
Abbreviations	6
Foreword	8
Executive Summary	9
Changes since the original guideline	11
Who should read this guideline?	11
HHS Care Pathway in Adults*	12
Management timeline:	14
0 to 60 minutes	16
60 minutes to 6 hours	16
6 to 12 hours	17
12 to 24 hours	17
24 hours to day 3	18
After Care	18
HHS Care Pathway	19
Introduction	21
Definition and Diagnosis	22
Initial Assessment	23
Clinical	23
Biochemical	24
Changes in Cognitive Performance during HHS	24
Goals of Treatment of HHS	25

Su

Ger	neral Treatment Principles and Controversial Areas	25
	Point of Care vs Laboratory Testing	25
	Markers of Severity Indicating the Need for High Dependency / Level 2 Care	26
	Type of Fluid	26
	Osmolality, Sodium and Glucose	27
	Potassium	27
	Isotonic versus Hypotonic Fluid Replacement	28
	Hypotonic Fluid Replacement	28
	Insulin Dose and Timing	29
	Clinical Scenarios and Interpretation of Serum Sodium, Osmolality and Glucose Concentrations	30
	Antibiotic Therapy	30
	Anticoagulation	30
	Other Electrolyte Imbalances and Complications Associated with HHS	31
	Foot Protection	31
	Definition of Resolution of HHS	31
	Recovery Phase	32
FIG	URE 1: Fluid balance in HHS	33
Ref	erences	34
Ар	pendix 1 – Sample Insulin and Fluid Prescription Chart	38
	pendix 2 – Rational for Measurement and Calculation of nolality / Osmolarity	41
	pendix 3 – When and How to Start Fixed-Rate Intravenous ulin Infusions (FRIII) in HHS	43
Ар	pendix 4 – Audit Standards	44
Ар	pendix 5 – JBDS IP Group	46

### Foreword

The incidence of hyperosmolar hyperglycaemic state (HHS) has been reported as occurring up to 7 times less frequently than the other hyperglycaemic emergency, diabetic ketoacidosis (DKA). However, it has a greater mortality associated with it. This is likely to be due to the population who are at greatest risk of developing the condition – older individuals with multiple co-morbidities.

The previous version of this guideline recognised that the management of HHS was more complex than that of DKA and laid out a pathway of care. As with other diabetes related emergencies, the initial management is often carried out by non-specialists. Thus, the guideline needed to be relatively straightforward and easy to follow. The fact that the document was rapidly adopted by almost all hospitals in the UK and, in a survey of hospital diabetes teams, was thought to be safe and of good quality is a testament to the original author.

This updated document now includes more of the recently published evidence on how this hyperglycaemic emergency should be managed. The core of the document – the 'How To' guide, remains essentially unchanged but it now more closely resembles some of the newer JBDS documents. It also includes a new definition of resolution, as well as new audit standards to allow individual teams to benchmark themselves over time.

As with all of the other JBDS documents, these are always in a state of evolution. If new data are published, the document will be updated to reflect that. As always, if you feel something could be done differently, please feel free to contact us.





Uhread In Dashora





Mar Muiter

### The Management of the Hyperosmolar Hyperglycaemic State (HHS) in Adults with Diabetes

### **Executive Summary**

The Hyperosmolar Hyperglycaemic State (HHS) is a medical emergency. It occurs much less frequently than the other hyperglycaemic emergency, diabetic ketoacidosis (DKA), and its treatment requires a different approach. HHS usually affects those with preexisting type 2 diabetes mellitus (T2DM) but may sometimes be the first presentation of this condition. Typically HHS occurs in those aged over 45 years old, but it can affect younger adults and teenagers (1; 2). HHS often develops over several days, and consequently the dehydration and metabolic disturbances are more extreme. The predominant cause of HHS is usually a chest or urinary tract infection (3). HHS has a high mortality because it may be due to, or complicated by, vascular events such as myocardial infarction, stroke or peripheral arterial thrombosis (3; 4). Neurological complications, such as cerebral oedema and central pontine myelinolysis (CPM) / osmotic demyelination syndrome are uncommon but can be seen as a complication of the rapid changes in osmolality during treatment of HHS (5; 6).

### Fluid Replacement

Fluid losses in HHS are estimated to be between 100 - 220 ml/kg (i.e. 10 - 22 litres in a person weighing 100 kg) (7). The rate of rehydration will be determined by assessing the combination of initial severity and any pre-existing co-morbidities. Caution is needed, particularly in the elderly, where too rapid rehydration may precipitate heart failure but insufficient may fail to reverse acute kidney injury.

#### The principles of HHS treatment recommended in these guidelines are:

- use intravenous (IV) 0.9% sodium chloride solution as the principle fluid to restore circulating volume and reverse dehydration
- measure or calculate osmolality [(2Na<sup>+</sup>) + glucose + urea] every hour for the first 6 hours, then 2 hourly for the next 6 hours to monitor the response to treatment and to avoid sudden osmotic shifts
- only switch to 0.45% sodium chloride solution if the osmolality is not declining despite adequate positive fluid balance. An initial rise in sodium is expected due to the reversal of relative pseudohyponatraemia in the context of hyperglycaemia and is not itself an indication for hypotonic fluids. The rate of change of serum sodium should not exceed 10 mmol in 24 hours (8; 9)
- underlying precipitants of HHS must be identified and treated

- the fall in osmolality should not be more than 3.0-8.0 mOsm/kg/hr to minimise the risk of neurological complications
- the fall in glucose should not be more than 5.0 mmol/L/hr
- ONLY commence insulin infusion quickly in the following circumstances:
  - o If there is HHS and ketonaemia (blood ketones 3ß-hydroxybutyrate >1.0  $\leq$ 3.0 mmol/L or urine ketones < 2+) and not acidotic (venous pH >7.3 and bicarbonate >15.0 mmol/L) then use 0.05 units/kg/hr OR
  - o If there is significant ketonaemia (3ß-hydroxybutyrate >3.0 mmol/L) or ketonuria ( $\ge$  2+) with a pH <7.3 and bicarbonate <15 mmol/L (i.e. mixed DKA and HHS) then use the DKA guidelines at 0.1 units/kg/hr
  - o Treat as mixed DKA/HHS if the following is criteria are met. Start FRIII and IV fluids immediately and treat according to DKA pathway using 0.1 units/kg/hr
    - o marked hypovolaemia
    - o marked hyperosmolality
    - o pH <7.3 and
    - o blood ketones >3.0 mmol/L
    - o IV fluid replacement should aim to achieve a positive balance of 3-6 litres during the first 12 hours and the remaining replacement of estimated fluid loss during the following 12 hours, although complete normalisation of biochemistry may take up to 72 hours
- the individual should be encouraged to drink as soon as it is safe to do so and an accurate fluid balance chart should be maintained until IV fluids are no longer required
- assessment of complications of treatment e.g. fluid overload, cerebral oedema or CPM / osmotic demyelination syndrome (as indicated by a deteriorating conscious level) must be undertaken frequently (every 1-2 hours).
- prophylactic LMWH is required in most people
- everyone should be assumed to be at high risk of foot ulceration, particularly if obtunded or uncooperative. The heels should be appropriately protected and daily foot checks undertaken (10)
- HHS can be considered to be resolved when the following criteria are met: when measured or calculated serum osmolality falls to <300 mOsm/kg, hypovolaemia has been corrected (urine output ≥0.5 ml/kg/hr), cognitive status has returned to the premorbid state and blood glucose <15 mmol/L</li>

#### At all times, if the individual is not improving, senior advice should be sought.

# Changes since the original guideline

This document has been significantly updated. Where new evidence has emerged, this has been cited. The document now also emphasises that because more children and young people are being diagnosed with T2DM, and also presenting with HHS, that there is a separate guideline for those under 18 years old, who are managed by paediatric teams. This can be found at <u>http://www.a-c-d-c.org/wp-content/uploads/2012/08/</u> Practical-Management-of-Hyperglycaemic-Hyperosmolar-State-HHS-in-children-8.pdf.

The bedside monitoring chart found at the end of this document, and available separately on line, has been updated. We have also introduced a formal definition of resolution of HHS and audit standards.

There are now a lot of data on the impact of COVID-19 infection on people with diabetes. Whilst these data are important, the presence of COVID-19 infection as a cause of HHS does not change how it is managed, and thus is not dealt with separately.

### Who should read this guideline?

- All members of the hospital multidisciplinary Diabetes Specialist Team (DST)
- All medical and nursing staff and allied healthcare professionals looking after people with diabetes in hospital
- The single point of assessment discharge coordinator for each acute area
- All members of the community diabetes care provider team
- Hospital and ward managers
- Local clinical commissioning groups

### HHS Care Pathway in Adults\*

#### \*For 16-18 year olds

Use this guideline if the person aged 16 – 18 is being managed by the adult diabetes team. If they are managed by the paediatric team, they should use the following guideline: <u>http://www.a-c-d-c.org/wp-content/uploads/2012/08/Practical-Management-of-Hyperglycaemic-Hyperosmolar-State-HHS-in-children-8.pdf</u>

The Hyperosmolar Hyperglycaemic State (HHS) is a medical emergency. HHS is associated with a significant morbidity and mortality and must be diagnosed promptly and managed intensively. The diabetes specialist team should be involved as soon as possible after admission.

### Diagnosis

#### **Definition and Diagnosis**

A precise definition of HHS has not been agreed, but there are characteristic features that differentiate it from other hyperglycaemic states such as DKA.

The characteristic features of a person with HHS are:

- marked hypovolaemia
- measured or calculated serum osmolality usually ≥320 mOsm/kg
- marked hyperglycaemia (≥30 mmol/L)
- without significant hyperketonaemia (ketones ≤3.0 mmol/L)
- without significant acidosis (pH  $\geq$ 7.3 and blood or serum bicarbonate  $\geq$ 15.0 mmol/L)

N.B. A mixed picture of HHS and DKA occurs relatively frequently (4).

### **Assessment of severity**

Care for people with HHS can be complex because they often have multiple co-morbidities and may require intensive monitoring.

The presence of one or more of the following should prompt discussion because they indicate the need for admission to a High-Dependency Unit / Level 2 environment:

<ul> <li>Measured or calculated Osmolality &gt;350 mOsm/kg</li> <li>Sodium &gt;160 mmol/L</li> <li>Venous/arterial pH &lt;7.1</li> <li>Hypokalaemia (&lt;3.5 mmol/L) or hyperkalaemia (&gt;6 mmol/L) on admission</li> <li>Glasgow Coma Scale (GCS) &lt;12 or abnormal AVPU (Alert, Voice, Pain, Unresponsive) scale</li> </ul>	<ul> <li>Oxygen saturation &lt;92% on air (assuming normal baseline respiratory function)</li> <li>Systolic blood pressure &lt;90 mmHg</li> <li>Pulse &gt;100 or &lt;60 bpm</li> <li>Urine output &lt;0.5 ml/kg/hr</li> <li>Serum creatinine &gt;200 µmol/L and/or acute kidney injury</li> <li>Hypothermia</li> <li>Macrovascular event such as myocardial infarction or stroke</li> <li>Other serious co-morbidity</li> </ul>
---	---

### **Goals of Treatment**

HHS is associated with a significant morbidity and higher mortality than DKA and must be diagnosed promptly and managed intensively (11; 12). The goals of treatment of HHS are to treat the underlying cause and to gradually and safely:

- normalise the osmolality
- replace fluid and electrolyte losses
- normalise blood glucose

Other goals include prevention of:

- arterial or venous thrombosis
- other potential complications e.g. cerebral oedema/ central pontine myelinolysis / osmotic demyelination syndrome
- foot ulceration

# Management timeline:

### 0 to 60 minutes

T=0 at time intravenous fluids are commenced. If there is a problem with intravenous access critical care support should be requested immediately.

#### **Intravenous fluid**

Commence IV 0.9% sodium chloride – 1 litre to run over 1 hour

- Consider more rapid replacement if systolic blood pressure (SBP) < 90 mmHg
- Caution in the elderly where too rapid rehydration may precipitate heart failure but insufficient may fail to reverse acute kidney injury

Intravenous insulin

**ONLY** commence insulin infusion quickly in the following circumstances:

• If there is HHS and ketonaemia (blood ketones 3ß-hydroxybutyrate >1.0 -  $\leq$ 3.0 mmol/L or urine ketones < 2+) and not acidotic (venous pH >7.3 and bicarbonate >15.0 mmol/L) then use 0.05 units/kg/hr

OR

• If there is significant ketonaemia (3B-hydroxybutyrate >3.0 mmol/L) or ketonuria ( $\ge$  2+) with a pH <7.3 and bicarbonate <15 mmol/L (i.e. mixed DKA and HHS) and use the DKA guideline at 0.1 units/kg/hr

https://abcd.care/sites/abcd.care/files/site\_uploads/JBDS\_02%20\_DKA\_Guideline\_amended\_v2\_June\_2021.pdf

#### Assessment

Clinical assessment:

- Does the history suggest sepsis/vascular event or a recent change in medication?
- Assess the degree of dehydration
- Examine for a source of sepsis or evidence of vascular event
- Mini Mental State assessment for cognitive assessment
- Assess for contraindications of low molecular weight heparin (LMWH)

Assess foot risk score – assume high risk if the person is obtunded or uncooperative

- Ensure heels are off-loaded
- Ensure daily foot checks

#### Investigations

- Capillary blood glucose (BG) (finger prick point of care)
- Venous plasma BG (blood in a fluoride bottle)
- Urea and electrolytes
- Measured or calculated serum osmolality  $[(2xNa^+) + glucose + urea]$ . Until the urea is available, calculate using  $(2xNa^+ + glucose)$ . Recalculate osmolality once urea is available, and then use  $(2xNa^+ + glucose + urea)$ .
- Venous blood gas (VBG) for: pH, bicarbonate, lactate, and electrolytes
- Capillary blood ketones (finger prick point of care)
- Full blood count
- Blood cultures
- ECG
- Chest x-ray
- Urinalysis and culture
- CRP (if indicated)

#### Monitoring

Establish monitoring regime appropriate to the individual – generally hourly blood glucose, Na<sup>+</sup>, K<sup>+</sup>, urea and calculated osmolality [ $(2xNa^+) + glucose + urea$ ] for the first 6 hours, then 2 hourly osmolality if the response is satisfactory (i.e. a fall of 3.0-8.0 mOsm/kg/hr).

- Chart measured or calculated osmolality / glucose / sodium
- Continuous pulse oximetry
- Consider continuous cardiac monitoring

### 60 minutes to 6 hours

#### Aims

- Treat underlying cause if known
- To achieve a gradual decline in osmolality (i.e. 3.0-8.0 mOsm/kg/hr)
  - o Using 0.9% sodium chloride solution aim to give a further 0.5-1 litre/hr depending on clinical assessment of dehydration vs. risk of precipitating heart failure. The target is to achieve positive fluid balance of 2-3 litres by 6 hours
  - o Measure glucose, urea and electrolytes hourly and calculate osmolality [( $2xNa^+$ ) + glucose + urea]
- If plasma Na<sup>+</sup> increasing but osmolality declining at appropriate rate, continue 0.9% sodium chloride
- If plasma Na<sup>+</sup> increasing AND osmolality increasing (or declining at less than 3.0 mOsm/ kg/hr), check fluid balance. If positive balance is inadequate, then increase the rate of infusion of 0.9% sodium chloride solution
- If the osmolality is increasing and fluid balance adequate, then consider switching to 0.45% sodium chloride at same infusion rate
- If osmolality falling at rate exceeding 8.0 mOsm/kg/hr consider reducing infusion rate of IV fluids and/or insulin (if already commenced)
  - o If glucose falling less than 5.0 mmol/L per hour check fluid balance
- If positive balance inadequate, increase rate of infusion of 0.9% sodium chloride
- Fluid replacement should be adjusted for those who are <50 kg in body weight or with pre-existing heart and renal disease. More cautious fluid replacement is necessary e.g. 0.25 ml/kg/hr as recommended by NICE (13)
- **ONLY** start IV insulin once fluid replacement is adequate and glucose concentrations have plateaued. Starting an IV insulin infusion too early could result in circulatory collapse
- If positive fluid balance is adequate, commence low dose IV insulin as a fixed rate intravenous insulin infusion (FRIII) at 0.05 units/kg/hr or if already running, increase rate to 0.1 units/kg/hr if glucose concentrations are not falling
- Maintain potassium in the normal range
  - o Hypokalaemia (<3.5 mmol/L) and hyperkalaemia (>6.0 mmol/L) are life threatening conditions and warrant senior review. They are less common in HHS than DKA but monitoring and replacement are essential

Potassium concentration in first 24h (mmol/L)	Potassium replacement in infusion solution
Over 5.5	Nil
3.5 - 5.5	40 mmol/L
Below 3.5	Senior review as additional potassium required

- Avoidance of hypoglycaemia
  - o Aim to keep BG 10-15 mmol/L in first 24 hours
  - o If BG falls below 14 mmol/L commence 5% or 10% glucose at 125 ml/hr AND CONTINUE 0.9% sodium chloride solution
- Monitor vital signs and chart National Early Warning Score (NEWS)
- Check ketone concentrations hourly until HHS resolution
- Maintain accurate fluid balance chart (minimum urine output 0.5 ml/kg/hr)
- Heel protectors and an appropriate mattress should be provided for those with immobility, neuropathy, peripheral vascular disease or lower limb deformity.

### 6 to 12 hours

#### Aims

- Ensure that clinical and biochemical parameters are improving
  - o Continue charting BG hourly; sodium and calculated osmolality 2 hourly
  - o Take appropriate action (as outlined in time 60 minutes to 6 hours) above
- Continue IV fluid replacement to achieve positive balance of 3-6 litres by 12 hours

   Maintain an accurate fluid balance chart
- Assess for complications of treatment e.g. fluid overload, cerebral oedema, cerebral pontine myelinolysis (e.g. deteriorating conscious level)
- Continue treatment of any underlying precipitant(s).
  - o If the person is not improving, seek senior advice
- Avoid hypoglycaemia
  - o Aim to keep BG 10-15 mmol/L in first 24 hours
  - o If BG falls below 14 mmol/L commence 5% or 10% glucose at 125 ml/hr AND CONTINUE 0.9% sodium chloride solution
- Ensure referral has been made to the diabetes team

### 12 to 24 hours

#### Aims

- Ensure continuing improvement of clinical and biochemical parameters
  - o Continue charting BG hourly. Measurement of sodium and calculated osmolality can be reduced to 4 hourly if improvement maintained (if not, continue 2 hourly)
  - o Do not expect biochemistry to have normalised by 24 hrs (sodium and osmolality are likely to be raised)
  - o Take appropriate action as outlined above (in time 60 min to 6 hours) depending on results
- Check ketones hourly until HHS resolution
- Continue IV fluid replacement to achieve remaining replacement of estimated fluid losses within next 12 hrs. This will be dependent on factors such as initial degree of dehydration / body weight etc. and MOST IMPORTANTLY the response to treatment so far. Therefore, continue maintaining accurate fluid balance chart, plotting osmolality and make appropriate adjustments to fluid replacement rates
- Continue IV insulin with or without 5 or 10% glucose solution to maintain BG 10-15 mmol/L
  - o Adjust insulin infusion rate hourly by 1 unit/hr increments or decrements to achieve desired BG
- Assess for complications of treatment e.g. fluid overload, cerebral oedema, central/ extra pontine myelinolysis/osmotic demyelination syndrome (e.g. deteriorating conscious level)
- Continue treatment of any underlying precipitant(s)
  - o If the person is not improving seek senior advice

### 24 hours to day 3

#### **Expectations**

- The individual should be steadily recovering, beginning to eat and drink, and the biochemistry is as it was prior to the acute episode
- Ensure that clinical and biochemical parameters are improving or have normalised
  - o Continue IV fluids until eating and drinking normally
  - o Variable rate insulin if not eating and drinking <u>https://abcd.care/sites/abcd.care/</u> <u>files/resources/JBDS\_IP\_VRIII.pdf</u>
  - o Convert to appropriate subcutaneous insulin regime when biochemically stable
  - o Encourage early mobilisation
  - o Daily urea and electrolytes
  - o Remove urinary catheter when clinically appropriate
- Assess for signs of fluid overload or cerebral oedema
- Assess for evidence of continuing sepsis
- Daily foot checks
- Continue LMWH until day of discharge (consider extended treatment in those deemed very high risk. This may require specialist advice)
- Ensure that the person has been reviewed by diabetes team

### After Care

Most people should go home on subcutaneous insulin (the regime being determined by their circumstances). For those with previously undiagnosed diabetes or well controlled on oral agents, switching from insulin to the appropriate oral hypoglycaemic agent should be considered after a period of stability. How long this will be for is dependent on the person with diabetes and local circumstances. Ensure the individual has appropriate diabetes education prior to discharge and arrange follow-up by diabetes team.

See Care Pathway on pages 19 and 20

### Hyperosmolar Hyperglycaemic State (HHS) care pathway in adults

JBDS-IP Joint British Diabetes Societies for inpatient care

Clinical features (al	l the below)	Ai	Criteria for resolu	tion of HHS: Holistic assessment of the following:									
1) Marked hypovolaemia	A mixed picture of	1) Improvement in clinical status and repl	acement of all estimated fluid losses by 2	4 hours	1) Clinical and as writte	e status is back to the see markid state							
2) Osmolality ≥320 mOsm/kg	HHS and DKA occurs	e status is back to the pre-morbid state											
3) Marked hyperglycaemia (≥30 mmol/L)	relatively frequently	3) Blood glucose: aim to keep to 10-15 m	nol/L in the first 24 hours		2) Osmolality <300 mC	2) Osmolality <300 mOsm/kg							
4) Without significant ketonaemia (≤3.0 mmol/L	)	4) Avoid hypoglycaemia and hypokalaemi	a		3) Hypovolaemia has b	emia has been corrected (urine output ≥0.5 ml/kg/hr) cose <15 mmol/L							
5) Without significant acidosis (pH $\ge$ 7.3) and bica	arbonate ≥15 mmol/L	5) Prevent harm: VTE, osmotic demyelina	tion, fluid overload, foot ulceration		4) Blood glucose <15 m								
Theme Time	0-60 minutes	60 minutes - 6 hours	6-12 hours	1	2-24 hours	24-72 hours							
Clinical assessment and monitoring													
Clinical status / NEWS	Establish	tory/Examination, NEWS, cardiac monitoring, urine c adequate intravenous lines (preferably 2 large bore h/ICU team early if there are markers of high severit	IV cannulas)	Check for	continuing improvement								
Precipitating cause(s)	sepsis, diabetic foot infection,	agement of the precipitating cause(s)	Expect steady recovery, patient eating and drinking, and biochemistry as it was prior to HHS										
Osmolality (VBG/blood) Measure/calculate (2xNa <sup>+</sup> ) + Glucose + Urea Aim for gradual decline of 3-8 mOsm/kg/hr	Check even Until the urea is available, calculate using (2 x	y hour for 6 hours Na <sup>*</sup> + glucose). Recalculate osmolality once urea is se (2 x Na <sup>*</sup> + glucose + urea)			urs (if no clinical improvement check every 2 hours)	Ongoing management of the precipitating cause(s) Replacement of all estimated fluid losses by 24 hours Individual BG target 6-10 mmol/L							
How to interpret osmolality results	Check Figure 1 overleaf	Check Figure 1 overleaf	k Figure 1 overleaf										
Blood glucose (BG) (Aim for 10-15 mmol/L in the first 24 hours)	Fall in BG should be	every hour up to 5.0 mmol/L per hour overleaf for details)	heck every hour ck Figure 2 overleaf for details)										
Interventions													
Intravenous fluids (0.9% saline) (In IV line 1) (caution in HF/CKD/BW <50 kg)	1 litre over 1 hour (caution in HF/CKD/BW <50 kg)	Aim for 2-3 litres positive balance by 6 hours	Aim for up to 6 litres positive balance by 12 hours		uid balance to plan fluids ent for the next 12 hours	Can be stopped if patient is eating and drinking							
Insulin infusion (FRIII 0.05 units/kg/hr using Actrapid®) (In IV line 2)	Use DKA guidelines if ketonaemia (>3.0 mmol/L) or ketonuria (≥2+) Start FRIII if ketonaemia (>1.0 - ≤3.0 mmol/L) or ketonuria (<2+)	Only commence if positive fl on repeated measure			d adjustment to 1 unit/hr to BG target 10-15 mmol/L	VRIII if not eating and drinking Otherwise convert to subcutaneous insulin							
Glucose infusion: 5% or 10% @ 125ml/hr (In IV line 2)	Not required at this stage	Only initiate if	BG <14 mmol/L	Continu	e infusion at 125 ml/hr	Can be stopped if patient is eating and drinking							
Potassium	Senior review / ICU outreach if potassium <3.5 or >6.0 mmol/L	Check Table 2 overleaf for potassium replacement guidelines	Check Table 2 overleaf for potassium replacement guidelines		e 2 overleaf for potassium Icement guidelines	Check U&Es daily							
Assessments and prevention													
Prevent harm	VTE prophylaxis (low molecular weight heparin Assess for complications e.g. fluid overload, ce	rophylaxis (low molecular weight heparin) s for complications e.g. fluid overload, cerebral oedema, osmotic demyelination (deteriorating conscious level)											
Prevent hypoglycaemia	Glucose 5% or 10% at 125 ml/hr if BG <14 mmol	/L				Target BG 6-10 mmol/L							
Prevent foot ulceration	Daily foot checks					Daily foot checks							
Refer to the inpatient diabetes team early. Escalate management if there is clinical deterioration.						Review by inpatient diabetes team before discharge							
Abbreviations: BG=blood glucose; BW=body weight; CKU VBG=venous blood gas analysis: VRIII=variable rate intra			ICU=intensive care unit; IV=intravenous; kg=kilog	grams; NEWS=nat	ional early warning score; U&E	s=urea and electrolytes; @JBDSIP 2022							

VBG=venous blood gas analysis; VRIII=variable rate intravenous insulin infusion; VTE=venous thromboembolism

#### Hyperosmolar Hyperglycaemic State (HHS) care pathway in adults





### Guideline for the Management of the Hyperosmolar Hyperglycaemia State (HHS) in Adults

### Introduction

Until the publication of the first edition of this document, national guidelines on the management of hyperosmolar hyperglycaemic state (HHS) in adults had been uncommon. As is now well recognised, HHS is different to diabetic ketoacidosis (DKA), and treatment requires a different approach. Although typically occurring in those aged over 45 (1; 2), HHS can present in children and younger adults (1; 14; 15), often as the initial presentation T2DM (1; 16).

HHS is uncommon, in the USA accounting for only 13% of hyperglycaemia related emergency admissions (2), but has a higher mortality than DKA (4; 17-19). There are no recent publications from the UK on mortality in HHS, but reported series suggest mortality may have improved though remains high at between 15-20% (20-24).

HHS often develops over many days, and consequently the dehydration and metabolic disturbances are usually more extreme. Many people with diabetes have severe but transient elevations of BG – the difference between this and HHS, being the duration of hyperglycaemia and the accompanying dehydration.

As with many serious but rare metabolic emergencies the evidence for treatment is based more on common sense and clinical experience than randomised controlled trials. What is clear is that the greater mortality and morbidity in HHS is only in part related to age and co-morbidities. There were controversies that persisted around the speed and type of fluid replacement and when insulin should be introduced. However, the use of the previous edition of this guideline has standardised practice across many parts of the UK, with most teams feeling they were of good quality and safe (25).

These guidelines are evidence based as far as that evidence exists, otherwise they reflect a consensus derived from an analysis of the published literature in English and the views of specialist diabetes clinicians in the UK (18). The emphasis throughout is on ensuring that biochemical evaluation must go hand in hand with clinical evaluation. Correction of the former does not guarantee a good outcome. They are intended for use by any health care professional that manages HHS in adults.

### **Definition and Diagnosis**

Characteristics of a person with HHS:



Osmolality (mOsm/kg) =  $(2xNa^+)$  + glucose + urea

International guidelines vary as to the precise definition of HHS (18), but there are characteristic features that differentiate it from other hyperglycaemic states such as DKA. Defining HHS by osmolality alone is inappropriate without taking into account other clinical features.

Previously called HyperOsmolar Non Ketotic (HONK) coma it was apparent that most of these people were not comatosed, but were extremely ill. Changing the name to Hyperosmolar Hyperglycaemic State (HHS) allows for the fact that some people with severely raised BG may also be mildly ketotic and acidotic. Whilst the reasons why these people do not become ketoacidotic are not fully understood, hyperglycaemia and hyperosmolality without evidence of significant dehydration are insufficient to make the diagnosis (26).

People with HHS are generally older than those with DKA, but increasingly, as the diabetes pandemic crosses generational boundaries, it may be seen in young adults and even children as the first presentation of newly diagnosed diabetes (1; 14; 15). HHS has a slower onset than DKA. This is important because the brain tissue of those who typically develop HHS, particularly in those who are older, are at higher risk of injury due to rapid shifts in sodium, water and glucose. Therefore, to prevent significant neurological damage, HHS requires less aggressive fluid resuscitation and slower glucose-lowering than DKA. In HHS there is usually no significant ketosis/ketonaemia (<3.0 mmol/L), although a mild acidosis (pH >7.3, bicarbonate >15.0 mmol/L) may accompany those affected by acute kidney injury or severe sepsis. Some people have severe hypertonicity and ketosis and acidosis (mixed DKA and HHS) (4). This situation is likely to reflect a relative insulin deficiency due to beta cell exhaustion as a result of temporary glucotoxicity and excess counter-regulatory hormone production. These individuals may require a modification of this treatment guideline to take into account which aspect predominates. If a predominant diagnosis is unclear (HHS vs mixed HHS/ DKA), early specialist input should be sought to help tailor management according to the individual's need. However, if ketone concentrations are high, then the local DKA protocol may be appropriate.

There remain many aspects of care that are unanswered. An example is venousthromboembolism prophylaxis. Whilst thrombotic complications such as myocardial infarction, stroke or peripheral arterial thrombosis occur more frequently in HHS, it is not known whether or not these can be prevented by prophylaxis with low dose LMWH or anti-platelet therapy, or if a full therapeutic dose should be used (27; 28).

### **Initial Assessment**

Hyperglycaemia results in an osmotic diuresis and renal losses of water in excess of sodium and potassium (29). Fluid losses in HHS can be significant and have been estimated to be between 100 – 220 ml/kg (10 -22 L in a person weighing 100 kg) – Table 1

		For a 60 kg individual	For a 100 kg individual
Water	100 – 220 ml/kg	6 – 13 litres	10 – 22 litres
Na⁺	5 – 13 mmol/kg	300 – 780 mmol	500 – 1300 mmol
Cl-	5 – 15 mmol/kg	300 – 900 mmol	500 – 1500 mmol
K+	4 – 6 mmol/kg	240 – 360 mmol	400 – 600 mmol

#### Table 1- Typical fluid and electrolyte losses in HHS

### **Clinical**

Acute cognitive impairment is not necessarily present and may be associated with dehydration but is not specific to the condition. Alterations in cognitive status are more common when the osmolality rises above 330 mOsm/kg. The constellation of sunken eyes, longitudinal furrows on the tongue and extremity weakness correlates well with raised blood urea (30; 31). Severe hypovolaemia may manifest as tachycardia (pulse >100 bpm) and/or hypotension (systolic blood pressure <100 mmHg) (17; 32; 33). People will usually be identified as being at high risk by use of a validated triage system e.g. NEWS (34).

However, despite these severe electrolyte losses and total body volume depletion, often the person with HHS may not look as dehydrated as they are, because the hypertonicity leads to preservation of intravascular volume, (causing movement of water from intracellular to extracellular spaces – see Figure 1) (35-37).

### **Biochemical**

HHS should not be diagnosed using biochemical parameters alone. However, the blood glucose is markedly raised (usually  $\geq$ 30 mmol/L), as is the osmolality (usually  $\geq$ 320 mOsm/kg).

As described in Appendix 2, osmolality is useful as an indicator of severity and for monitoring the rate of change with treatment. Serum osmolality is often provided in biochemistry reports, either calculated or measured, but can be calculated using the formula  $[(2xNa^+) + glucose + urea]$ . (Note the laboratory calculation may use a different formula and that laboratory measurement is a batched procedure i.e. run once a day, so not usually available for rapid repeat measurements unless you discuss it with the laboratory.)

This formula gives the best approximation to measured osmolality, although a more accurate formula has been derived (37). (For the sake of clarity, calculated osmolarity and measured osmolality is referred to as osmolality in this document). Urea is not an effective osmolyte but including it in the calculation is important in the hyperosmolar state, as it is one of the indicators of severe dehydration.

### **Changes in Cognitive Performance during HHS**

HHS can have marked effects on cerebral function and be associated with transient changes in cognitive performance and also with longer-term effects. This may be due to a number of things, including but not limited to: cerebral oedema in severe cases, presence of significant electrolyte disturbances, acute changes in osmolality, dehydration, infection/sepsis, hypoglycaemia during treatment, or kidney injury. A daily assessment of cognition during admission with a comparison to the pre-morbid state should accompany the full history, physical examination and review of drug therapy on admission.

# Goals of Treatment of HHS

The goals of treatment of HHS are to address the underlying cause(s) and to gradually and safely:

- normalise the osmolality
- replace fluid and electrolyte losses
- normalise blood glucose

Other goals include prevention of:

- arterial or venous thrombosis
- other potential complications e.g. cerebral oedema/ central pontine myelinolysis / osmotic demyelination syndrome
- foot ulceration

### General Treatment Principles and Controversial Areas

Early senior review by a clinician familiar with the management of HHS is essential to confirm the treatment plan and review progress. The diabetes inpatient specialist team should be involved in their care as soon as possible.

### Point of Care vs Laboratory Testing

Blood gas machines are readily available in almost all UK emergency departments. These are able to produce reliable measurements of pH, electrolytes, glucose etc., and should be used to frequently monitor progress and calculation of osmolality. Unless it is necessary to also measure oxygen saturation, venous rather than arterial samples are sufficient. Local facilities will determine which mechanism is the most safe and efficient.

Serum lactate and ketones must also be checked, usually using VBG and point of care testing. The former can indicate lactic acidosis related to e.g. sepsis, and the latter will exclude significant ketonaemia ( $\beta$ -hydroxybutyrate <1.0 mmol/L).

### Markers of Severity Indicating the Need for High Dependency / Level 2 Care

Care for people with HHS can be complex, they often have multiple co-morbidities and may require intensive monitoring. The presence of one or more of the following should prompt discussion because they indicate the need for admission to a High-Dependency Unit /Level 2 environment. Immediate senior review by a clinician skilled in the management of HHS should be considered:

- Measured or calculated Osmolality >350 mOsm/kg
- Sodium >160 mmol/L
- Venous/arterial pH <7.1
- Hypokalaemia (<3.5 mmol/L) or hyperkalaemia (>6 mmol/L) on admission
- Glasgow Coma Scale (GCS) <12 or abnormal AVPU (Alert, Voice, Pain, Unresponsive) scale
- Oxygen saturation <92% on air (assuming normal baseline respiratory function)
- Systolic blood pressure <90 mmHg
- Pulse >100 or <60 bpm
- Urine output <0.5 ml/kg/hr
- Serum creatinine >200 µmol/L and/or acute kidney injury
- Hypothermia
- Macrovascular event such as myocardial infarction or stroke
- Other serious co-morbidity

### **Type of Fluid**

The goal of the initial therapy is expansion of the intravascular and extravascular volume and to restore peripheral perfusion. There are almost no data on the benefits or risks of particular fluid replacement regimens in HHS. Controversies persist around the speed and type of fluid replacement, and a systematic review is being undertaken (38). However, a Cochrane review recommended use of crystalloid fluids rather than colloid in critically ill individuals because use of crystalloids is associated with less need for further interventions (39).

As the majority of electrolyte losses are sodium, chloride and potassium, the initial fluid replacement of choice should be 0.9% sodium chloride solution with potassium added as required (40).

### **Osmolality, Sodium and Glucose**

The key parameter in HHS that needs to be taken into account is osmolality. Sodium and glucose are the main contributors to this, and too rapid changes are dangerous because large fluid shifts can lead to neurological complications, in particular cerebral oedema and CPM/osmotic demyelination. Because these parameters are inter-related we advise that they are plotted on a graph or tabulated to permit appreciation of the rate of change (See Appendices 1 and 2).

Osmolality can be calculated using the formula  $[(2xNa^+) + glucose + urea]$  (41).

Use of the previous version of this guideline has confirmed that fluid replacement alone will lower glucose concentrations. A FRIII should **NOT** be started as part of the initial treatment unless significant ketonaemia is present – i.e. > 3.0 mmol/L or urine ketones > 2+. In all other circumstances, intravenous fluids should be administered first, and an FRIII only started once the glucose has stopped falling. The risk of adding insulin at the start of treatment is that this will lead to larger osmotic shifts leading to neurological complications. In addition, adding IV insulin too early will also potentially lead to circulatory collapse. Appendix 3 outlines when and how insulin should be started.

If the IV fluids and FRIII are managed appropriately, the fall in measured or calculated serum osmolality should be within the target range of 3.0-8.0 mOsm/kg/hr. If the rate is faster than this, it increases the risk of neurological complications such as cerebral oedema and CPM/osmotic demyelination.

### Potassium

People with HHS are usually potassium depleted but potassium shifts are less pronounced than those with DKA because they are less acidotic. The differences are driven largely by the lack of insulin in DKA. In addition, the FRIII rate is lower, and there is often co-existing renal impairment. However, hyperkalaemia can be present with acute kidney injury. In addition, those on diuretics may be profoundly hypokalaemic. Potassium should be replaced or omitted as required (see Table 2).

Table 2- Suggested	potassium r	eplacement re	egimen in HHS
--------------------	-------------	---------------	---------------

Potassium level during the first 24h (mmol/L)	Potassium replacement in infusion solution
Over 5.5	Nil
3.5 – 5.5	40 mmol/L
Below 3.5	Senior review as additional potassium required (via central line in HDU)

### Isotonic versus Hypotonic Fluid Replacement

- rapid changes in osmolality may be harmful. 0.9% sodium chloride solution should be used as the principle fluid to restore circulating volume and reverse dehydration because it is relatively hypotonic compared to the serum in someone with HHS
- measurement or calculation of osmolality should be undertaken every hour initially and the rate of fluid replacement adjusted to ensure a positive fluid balance sufficient to promote a gradual decline in osmolality
- fluid replacement alone (without insulin) will lower glucose concentrations which will lower measured or calculated serum osmolality by causing a shift of water into the intracellular space. This inevitably results in a rise in serum sodium (a fall in blood glucose of 5.5 mmol/L will result in a 2.4 mmol/L rise in sodium). This is not necessarily an indication to give hypotonic solutions
- a rising sodium is only a concern if the osmolality is NOT declining concurrently. If the inevitable rise in serum sodium is much greater than 2.4 mmol/L for each 5.5 mmol/L fall in BG this would suggest insufficient fluid replacement (42)
- the rate of fall of serum sodium should not exceed 10 mmol/L in 24 hours (43)
- a safe rate of fall of plasma glucose is between 4.0 and 6.0 mmol/hr
- the aim of treatment should be to replace approximately 50% of estimated fluid loss within the first 12 hours and the remainder in the following 12 hours. However, this will in part be determined by the initial severity, degree of renal impairment and co-morbidities such as heart failure, which may limit the speed of correction
- an initial target glucose of between 10-15 mmol/L is a reasonable goal until the person is eating and drinking normally, and then an individual target glucose (if appropriate 6–10 mmol/L) should be set by the diabetes specialist team and the person with diabetes
- complete normalisation of electrolytes and osmolality may take up to 72 hours

### **Hypotonic Fluid Replacement**

Ideally, people will recover quickly enough to replace the water deficit themselves by taking fluids orally. However, if the osmolality is no longer declining despite adequate fluid replacement with 0.9% sodium chloride solution AND an adequate rate of fall of plasma glucose is not being achieved, then 0.45% sodium chloride solution should be substituted. There are no data to justify using fluids that are less hypotonic than 0.45% sodium chloride solution.

### **Insulin Dose and Timing**

- <u>if significant ketonaemia is not present do NOT start an intravenous insulin</u> <u>infusion</u>
- **ONLY** commence insulin infusion quickly in the following circumstances:
  - o If there is HHS and ketonaemia (blood ketones 3β-hydroxybutyrate >1.0 ≤3.0 mmol/L or urine ketones < 2+) and not acidotic (venous pH >7.3 and bicarbonate >15.0 mmol/L) then use 0.05 units/kg/hr

OR

- o If there is significant ketonaemia (3β-hydroxybutyrate >3.0 mmol/L) or ketonuria (≥ 2+) with a pH <7.3 and bicarbonate <15 mmol/L (i.e. mixed DKA and HHS) and use the DKA guideline at 0.1 units/kg/hr <u>https://abcd.care/sites/ abcd.care/files/site\_uploads/JBDS\_02%20\_DKA\_Guideline\_amended\_v2\_June\_2021.pdf</u>
- fluid replacement alone with 0.9% sodium chloride solution will result in a falling blood glucose and because most people with HHS are insulin sensitive there is a risk of lowering the osmolality precipitously. To prevent the measured or calculated serum osmolality falling too quickly, the plasma glucose should ideally fall by no more than 5 mmol/L/hr
- insulin treatment prior to adequate fluid replacement may result in cardiovascular collapse because water will move out of the intravascular space, resulting in a reduction in intravascular volume (a consequence of insulin-mediated glucose uptake and a diuresis from urinary glucose excretion) (see Figure 1)
- the recommended insulin dose is a FRIII given at 0.05 units/kg/hr
- a fall of glucose at a rate of up to 5.0 mmol/L per hour is ideal
- once the glucose has ceased to fall following initial fluid resuscitation, reassessment of fluid intake and evaluation of renal function must be undertaken. Insulin may be started at this point, or, if already in place, the infusion rate increased by 1.0 unit/hr. As with DKA, a FRIII is preferred, though generally lower doses are required
- Appendix 2 outlines when and how insulin should be started

### **Clinical Scenarios and Interpretation of Serum Sodium, Osmolality and Glucose Concentrations**

- if the serum sodium is increasing but the osmolality declining at an appropriate rate, continue 0.9% sodium chloride solution
- if serum sodium is increasing AND the osmolality is increasing (or declining at < 3.0 mOsm/kg/hr), then check the fluid balance. If it is inadequate, then increase the infusion rate of 0.9% sodium chloride solution</li>
- if the osmolality is increasing and the fluid balance is adequate, consider switching to 0.45% sodium chloride solution given at the same rate
- if osmolality is falling at a rate exceeding 8.0 mOsm/kg/hr (or > 3 mOsm/kg/hr in those at high risk of developing cerebral oedema), then consider reducing the infusion rate of IV fluids and/or insulin (if already commenced)
- if the blood glucose is falling at < 5.0 mmol/L per hour, then check fluid balance. If the fluid balance is inadequate, then increase the rate of infusion of 0.9% sodium chloride solution. If the fluid balance is adequate, then commence an FRIII at 0.05 units/kg/hr, or if already running, increase the rate to 0.1 units/kg/hr
- if the blood glucose is falling at over 5.0 mmol/L/hr, then check the rate of change in osmolality and consider reducing the rate of fluid replacement and / or intravenous insulin infusion rate

### **Antibiotic Therapy**

As with all acutely ill people, sepsis may not be accompanied by pyrexia. An infective source should be sought on clinical history and examination. Antibiotics should be given when there are clinical signs, and / or laboratory or radiological evidence of infection.

### Anticoagulation

Having diabetes is associated with an increased risk of developing venous thromboembolic disease (VTE) (44). People with HHS have an increased risk of arterial and VTE (45; 46). A study of hyperglycaemia (not necessarily with HHS) during COVID-19 admissions suggested that the risk of arterial and VTE was three times higher than those without hyperglycaemia (47). Other work has estimated that people with diabetes and hyperosmolality have a risk of VTE similar, or only marginally above those with acute renal failure, acute sepsis or acute connective tissue disease (48; 49). The risk of venous thromboembolism is greater than in diabetic ketoacidosis (45; 50; 51). Other factors, such as hypernatraemia and increasing vasopressin concentrations can promote thrombogenesis by producing changes in haemostatic function consistent with a hypercoagulable state (52).

<u>Everyone with HHS should receive prophylactic low molecular weight heparin</u> (<u>LMWH</u>) for the full duration of admission unless contraindicated. There are no data to recommend that this advice be extended to therapeutic anticoagulation. Full, therapeutic anticoagulation should only be considered in those with suspected thrombosis or acute coronary syndrome.

### Other Electrolyte Imbalances and Complications Associated with HHS

Hypophosphataemia and hypomagnesaemia are common in HHS. There are no data looking at the use of replacement of either of these in HHS. It is likely that this represents an epiphenomenon, particularly for magnesium where protein binding is affected by the change in the extracellular milieu and that therefore tissue status is likely normal. Many studies in ICU settings demonstrate no evidence of tissue deficiency nor any benefit from magnesium replacement in acutely ill patients with hypomagnesaemia. If low concentrations persist beyond the acute phase of treatment and the patient is apparently symptomatic with good risk factors for long term magnesium deficiency, oral replacement may be considered (IV is associated with high urinary excretion therefore very little of the infusion remains in the circulation so should only be considered if severely deplete and symptomatic e.g. ECG changes or neurological manifestations); see local magnesium replacement guidelines for further advice. Proton pump inhibitor use is common in the same population who develop HHS and the use of these drugs has been associated with hypomagnesaemia.

### **Foot Protection**

People with HHS are at high risk of pressure related foot ulceration. An initial foot assessment should be undertaken on admission and daily during admission (53). Heel protectors and an appropriate mattress should be provided for those with immobility, neuropathy, peripheral vascular disease or lower limb deformity. If the individuals are too confused or sleepy to cooperate with assessment of sensation assume they are at high risk.

### **Definition of Resolution of HHS**

Because the precise definition of HHS has not been agreed, it is difficult to give a precise definition of when HHS has resolved. Different authors have used different criteria for resolution, with some using osmolality as the criteria, others using volume status or cognitive status. It is important to remember that a normal glucose or sodium concentration in isolation is not sufficient to say that the episode has resolved. It can also be difficult to gauge the degree of dehydration at the bedside. However, we propose that a holistic approach be used, so resolution can be defined when measured or calculated serum osmolality falls to <300 mOsm/Kg, hypovolaemia has been corrected (urine output  $\ge 0.5$  ml/kg/hr), cognitive status is back to the pre-morbid state and blood glucose <15 mmol/L. At that point we consider that HHS is no longer present.

### **Recovery Phase**

Complete correction of electrolyte and osmolality abnormalities may take up to 72 hours. Because many of these individuals are elderly with multiple co-morbidities, recovery will largely be determined by their previous functional status and the underlying precipitant(s) of HHS. Early mobilisation is essential, as is the need for good nutrition.

IV insulin can usually be discontinued once they are eating and drinking but IV fluids may be required for longer if intake is inadequate.

Most people should be transferred to subcutaneous insulin (the regimen being determined by their circumstances). For those with previously undiagnosed diabetes or who were well controlled on oral agents, switching from insulin to the appropriate oral or subcutaneous glucose lowering drugs should be considered after a period of stability. This may take weeks or months.

Everyone with HHS will require diabetes education to reduce the risk of recurrence and prevent long-term complications. Where applicable, holistic multiple cardiovascular risk factor optimisation should also occur.



# FIGURE 1. Fluid balance in HHS

(Adapted from reference (15))

A – Normoglycaemia and normal hydration

 ${\rm B-Early-extracellular}$  fluid (ECF) is hyperosmolar causing water to shift from intracellular (ICF) into ECF

C – Late – continued osmotic diuresis causes dehydration, volume loss and hyperosmolality in both ICF and ECF

D – Insulin therapy without adequate fluid replacement shifts glucose and water from ECF to ICF causing vascular collapse and hypotension



# References

- 1. Zubkiewicz-Kucharska A, Chrzanowska J, Noczyńska A. Hyperosmolar hyperglycaemic state (HHS) as the first manifestation of type 2 diabetes in a child. Pediatric Endocrinology Diabetes and Metabolism 2019;25:85-89
- 2. Benoit SR, Hora I, Pasquel FJ, Gregg EW, Albright AL, Imperatore G. Trends in emergency department visits and inpatient admissions for hyperglycemic crises in adults with diabetes in the U.S., 2006 2015. Diabetes Care 2020;43:1057-1064
- 3. Pasquel FJ, Umpierrez GE. Hyperosmolar hyperglycemic state: A historic review of the clinical presentation, diagnosis, and treatment. Diabetes Care 2014;37:3124-3131
- 4. Pasquel FJ, Tsegka K, Wang H, Cardona S, Galindo RJ, Fayfman M, Davis G, Vellanki P, Migdal A, Gujral U, Narayan KM, Umpierrez GE. Clinical outcomes in patients with isolated or combined diabetic ketoacidosis and hyperosmolar hyperglycemic state: A retrospective, hospital-based cohort study. Diabetes Care 2020;43:349-357
- 5. Kusumoto K, Koriyama N, Kojima N, Ikeda M, Nishio Y. Central pontine myelinolysis during treatment of hyperglycemic hyperosmolar syndrome: a case report. Clinical Diabetes and Endocrinology 2020;6:23
- 6. Varela D, Held N, Linas S. Overview of cerebral edema during correction of hyperglycemic crises. American Journal of Case Reports 2018;19:562-566
- 7. Kitabchi AE, Umpierrez GE, Miles JM, Fisher JN. Hyperglycemic crises in adult patients with diabetes. Diabetes Care 2009;32:1335-1343
- 8. Spasovski G, Vanholder R, Allolio B, Annane D, Ball S, Bichet D, Decaux G, Fenske W, Hoorn EJ, Ichai C, Joannidis M, Soupart A, Zietse R, Haller M, van der Veer S, Van Biesen W, Nagler E. Clinical practice guideline on diagnosis and treatment of hyponatraemia. European Journal of Endocrinology 2014;170:G1-G47
- 9. Ing TS, Ganta K, Bhave G, Lew SQ, Agaba EI, Argyropoulos C, Tzamaloukas AH. The corrected serum sodium concentration in hyperglycemic crises: Computation and clinical applications. Frontiers in Medicine 2020;7
- 10. National Insitute for Health and Care Excellence. Diabetic foot problems: prevention and management. NG19 [article online], 2015. Available from <u>http://www.nice.org.uk/guidance/ng19</u>.
- Savage MW, Dhatariya KK, Kilvert A, Rayman G, Rees JA, Courtney CH, Hilton L, Dyer PH, Hamersley MS, Societies for the Joint British Diabetes Societies for Inpatient Care. Joint British Diabetes Societies guideline for the management of diabetic ketoacidosis. Diabetic Medicine 2011;28:508-515
- 12. Dhatariya KK, Glaser NS, Codner E, Umpierrez GE. Diabetic ketoacidosis. Nature Reviews Disease Primers 2020;6:40
- 13. National Insitute for Health and Care Excellence. Intravenous fluid therapy in over 16s in hospital [article online], 2013. Available from <u>http://www.nice.org.uk/guidance/cg174</u>
- 14. Rosenbloom AL. Hyperglycemic hyperosmolar state: An emerging pediatric problem. Journal of Pediatrics 2010;156:180-184
- 15. Zeitler P, Haqq A, Rosenbloom A, Glaser N. Hyperglycemic hyperosmolar syndrome in children: Pathophysiological considerations and suggested guidelines for treatment. Journal of Pediatrics 2011;158:9-14

- 16. Ekpebegh CO, Longo-Mbenza B, Akinrinmade A, Blanco-Blanco E, Bardi M, Levitt NS. Hyperglycaemic crisis in the Eastern Cape province of South Africa: High mortality and association of hyperosmolar ketoacidosis with a new diagnosis of diabetes. South African Medical Journal 2010;100:822-826
- 17. Delaney MF, Zisman A, Kettyle WM. Diabetic ketoacidosis and hyperosmolar nonketotic syndrome. Endocrinology & Metabolism Clinics of North America 2000;39:683-705
- Dhatariya KK, Vellanki P. Treatment of diabetic ketoacidosis (DKA) / hyperglycemic hyperosmolar state (HHS): Novel advances in the management of hyperglycemic crises (UK versus US). Current Diabetes Reports 2017;17:33-39
- Kruljac I, Cacic M, Cacic P, Biloš LS, Kust D, Peric B, Filipovic-Grcic M, Miroševic G, Ostojic V, Štefanovic M, Vrkljan M. The impact of hyperosmolarity on long-term outcome in patients presenting with severe hyperglycemic crisis: A population based study. Experimental and Clinical Endocrinology & Diabetes 2018;126:564-569
- 20. Pinies JA, Cairo G, Gaztambide S, Vazquez JA. Course and prognosis of 132 patients with diabetic non ketotic hyperosmolar state. Diabete et Metabolisme 1994;20:43-48
- 21. Kitabchi AE, Nyenwe E. Hyperglycaemic crises in adult patients with diabetes mellitus. In Oxford Textbook of Endocrinology and Diabetes, 2 ed. Wass JH, Stewart PM, Amiel SA, Davies MJ, Eds. Oxford, Oxford University Press, 2011
- 22. Macisaac RJ, Lee LY, McNeil KJ, Tsalamandris C, Jerums G. Influence of age on the presentation and outcome of acidotic and hyperosmolar diabetic emergencies. Internal Medicine Journal 2002;32:379-385
- 23. Chung ST, Perue GG, Johnson A, Younger N, Hoo CS, Pascoe RW, Boyne MS. Predictors of hyperglycaemic crises and their associated mortality in Jamaica. Diabetes research and clinical practice 2006;73:184-190
- 24. Tittel SR, Sondern KM, Weyer M, Poeplau T, Sauer BM, Schebek M, Ludwig KH, Hammer F, Fröhlich-Reiterer E, Holl RW, for the DPVI. Multicentre analysis of hyperglycaemic hyperosmolar state and diabetic ketoacidosis in type 1 and type 2 diabetes. Acta Diabetologica 2020;57:1245-1253
- 25. Sampson M, Jones C. Joint British Diabetes Societies for Inpatient Care: clinical guidelines and improving inpatient diabetes care. Diabetic Medicine 2018;35:988-991
- 26. English P, Williams G. Hyperglycaemic crises and lactic acidosis in diabetes mellitus. Postgraduate Medical Journal 2004;80:253-261
- 27. Wordsworth G, Robinson AH, Ward A, Atkin M. HHS full or prophylactic anticoagulation? British Journal of Diabetes 2014;14:64-66
- 28. Dhatariya K, Weston P. The argument against everyone with hyperosmolar hyperglycaemic syndrome being given prophylactic treatment dose anticoagulation. British Journal of Diabetes 2021;21:282-283
- 29. Arieff AI, Carroll HJ. Nonketotic Hyperosmolar Coma with hyperglycaemia: clinical features, pathophysiology, renal function, acid base balance, plasma cerebrospinal fluid equilibria and the effects of therapy in 37 cases. Medicine 1972;51:73-94
- 30. Sinert R, Spektor M. Clinical assessment of hypovolemia. Annals of Emergency Medicine 2005;45:327-329
- 31. Gross CR, Lindquist RD, Wolley AC, Granieri R, Allard K, Webster B. Clinical indicators of dehydration severity in elderly patients. Journal of Emergency Medicine 1992;10:267-274
- 32. Lapides J, Bourne RB, Maclean LR. Clinical signs of dehydration and extracellular fluid loss. JAMA 1965;191:413-415

- 33. Kavouras SA. Assessing hydration status. Current Opinion in Clinical Nutrition & Metabolic Care 2002;5:519-524
- 34. Royal College of Physicians of London. National Early Warning Score (NEWS) 2 [article online], 2017. Available from <u>https://www.rcplondon.ac.uk/projects/outputs/national-early-warning-score-news-2</u>.
- 35. Coller FA, Maddock WG. A study of dehyrdation in humans. Annals of surgery 1935;102:947-960
- 36. Mange K, Matsuura D, Cizman B, Soto H, Ziyadeh FN, Goldfarb S, Neilson EG. Language guiding therapy: The case of dehydration versus volume depletion. Annals of Internal Medicine 1997;127:848-853
- 37. Bartoli E, Bergamasco L, Castello L, Sainaghi PP. Methods for the quantitative assessment of electrolyte disturbances in hyperglycaemia. Nutrition, Metabolism and Cardiovascular Diseases 2009;19:67-74
- 38. Gershkovich B, English SW, Doyle MA, Menon K, McIntyre L. Choice of crystalloid fluid in the treatment of hyperglycemic emergencies: a systematic review protocol. Systematic Reviews 2019;8:228
- 39. Lewis SR, Pritchard MW, Evans DJ, Butler AR, Alderson P, Smith AF, Roberts I. Colloids versus crystalloids for fluid resuscitation in critically ill people. Cochrane Database of Systematic Reviews 2018;8:Cd000567
- 40. National Patient Safety Agency. Potassium solutions: risks to patients from errors occurring during intravenous administration. 2002
- 41. Bhagat CI, Garcia-Webb P, Fletcher E, Beilby JP. Calculated vs measured plasma osmolalities revisited. Clinical Chemistry 1984;30:1703-1705
- 42. Katz MA. Hyperglycemia-induced hyponatremia calculation of expected serum sodium depression. New England Journal of Medicine 1973;16:843-844
- 43. Adrogue HJ, Madias NE. Hypernatremia. New England Journal of Medicine 2000;342:1493-1499
- 44. Bryk-Wiazania AH, Undas A. Hypofibrinolysis in type 2 diabetes and its clinical implications: from mechanisms to pharmacological modulation. Cardiovascular Diabetology 2021;20:191
- 45. Tripodi A, Branchi A, Chantarangkul V, Clerici M, Merati G, Artoni A, Mannucci PM. Hypercoagulability in patients with type 2 diabetes mellitus detected by a thrombin generation assay. Journal of Thrombosis and Thrombolysis 2011;31:165-172
- 46. Whelton MJ, Walde D, Havard CW. Hyperosmolar non-ketotic diabetic coma: with particular reference to vascular complications. British medical journal 1971;1:85-86
- 47. Calvisi SL, Ramirez GA, Scavini M, Da Prat V, Di Lucca G, Laurenzi A, Gallina G, Cavallo L, Borio G, Farolfi F, Pascali M, Castellani J, Lampasona V, D'Angelo A, Landoni G, Ciceri F, Querini PR, Tresoldi M, Piemonti L. Thromboembolism risk among patients with diabetes/ stress hyperglycemia and COVID-19. Metabolism - Clinical and Experimental 2021;123
- 48. Paton RC. Haemostatic changes in diabetic coma. Diabetologia 1981;21:172-177
- 49. Keenan CR, Murin S, White RH. High risk for venous thromboembolism in diabetics with hyperosmolar state: comparison with other acute medical illnesses. Journal of Thrombosis and Haemostasis 2007;5:1185-1190
- 50. Halmos PB, Nelson JK, Lowry RC. Hyperosmolar non-ketoacidotic coma in diabetes. Lancet 1966;287:675-679

- 51. Petrauskiene V, Falk M, Waernbaum I, Norberg M, Eriksson JW. The risk of venous thromboembolism is markedly elevated in patients with diabetes. Diabetologia 2005;48:1017-1021
- 52. Carr ME. Diabetes mellitus: A hypercoagulable state. Journal of Diabetes and its Complications 2001;15:44-54
- 53. NHS Digital. National Diabetes Inpatient Audit Harms, 2019 [article online], 2020. Available from <u>https://digital.nhs.uk/data-and-information/publications/statistical/</u><u>national-diabetes-inpatient-audit---harms/national-diabetes-inpatient-audit---</u><u>harms-2019/2019</u>.
- 54. Bhave G, Neilson EG. Volume depletion versus dehydration: How understanding the difference can guide therapy. American Journal of Kidney Diseases 2011;58:302-309
- 55. National Patient Safety Agency. Safer administration of insulin [article online], 2010. Available from <u>https://www.sps.nhs.uk/wp-content/uploads/2018/02/2010-NRLS-1243-Safer-administrnsulin-2010.06.16-v1.pdf</u>.
- 56. National Patient Safety Agency. Insulin safety. Reducing harm associated with the unsafe use of insulin products [article online], 2010. Available from <u>http://www.patientsafetyfirst.</u> <u>nhs.uk/Content.aspx?path=/interventions/relatedprogrammes/medicationsafety/insulin/</u>
- 57. NHS Improvement. Never Events list 2018 [article online], 2018. Available from <u>https://</u> improvement.nhs.uk/documents/2899/Never Events list 2018 FINAL v7.pdf.

# Appendix 1

### Sample Insulin and Fluid Prescription Chart Intravenous Insulin Prescription and Fluid Protocol FOR HYPEROSMOLAR HYPERGLYCAEMIC STATE (HHS)

			L ADULT (c		years) pa	itients wi	ith a c	diagnosis (	of HHS		Ward	Consu	ultant	Admission	n Date:		
			IN CHILDR up insulin		n inculin	syringe								Discharge	Date:		
										Sur	name		First Na	ime			
	ALWAYS continue subcutaneous intermediate* or basal insulin**																
											pital Number		Date of	Birth / Age			
										NHS	S Number						
			Tresiba (degludec), Toujeo (long acting glargine) prescriptions for insulin and fluids must be signed								lress						
	Nurse: All entries must be signed																
	ENTE	2V (diagr	nostic) CR	TERIA	(All mu	ist ha tir	kod i	to establi	ich dia	gnosi	c)						
-		. 0	· · ·				.KCU I		Struid	811031	5						
Significant hypovolaemia Elevated osmolality ≥320 mOsm/kg - Calculate osmolality using the equ										uation	n: (2xNa⁺) + g	ucose + u	irea				
			glycaemia														
											bicarbonate		nol/L				
											ment (see AC						
			nce intrave s >2+) ( <b>see</b>			rapy IF p	atien	t has signi	iticant	keton	aemia (blood	ketones	>3.0 m	mol/L or k	etonuria		
			VENOUS FI			•		<u> </u>					ANAGE	MENT (Glu	ucose		
			r in young r renal fail		aged 18-	25 years,	elde	riy, r	egime	) Once	e CBG<14.0 n	1mol/L					
pregnant, heart or renal failure 0.9% sodium chloride 1 litre (no KCl) Over 1 <sup>st</sup> hour Give 10										)% Glu	icose to run a	it 125 ml/	/hr AND	)			
			ride 1 litre			Over ne			Continu	ue Sali	ine as per Sal	ine regim	e ( <b>see</b> /	ACTION 1)			
-									ough	Saline and G	ucose reg	gime in	2 separat	e lines at the			
-			ride 1 litre		,	Over ne			SAME t								
								Run Glucose regime and insulin therapy in the same line via a three way non-return valve									
An	пстрат						,				tory, further		/ he rec	wired			
	TION									anau	-			•	tala.		
			AVENOU: venous Ins								Weight/ir Weight	Insulin do			Insulin		
			commende							5	Weight Insulin Weight Insulin (in Kg) dose/hr (Kg) dose/hr						
	•	-	ry to estim						,		( 0,	(Units)	,	,	(Units)		
Pat	ient's	Weight:			_ kg (Act	ual/Estin	nated	)			50-59*	2.5	10	0-109	5		
						<b>.</b> .					60-69	3	-	0-119	5.5		
ins	Insulin dose per hour: units Date:									70-79 80-89	3.5	-	0-129	6			
Pri	nt Nar	me:				Signat	ure:				90-99	4.5		0-139	6.5 *		
Dat		Time	Adjusted	dose I	 Prescriber	-	-	criber	Ble	ep		-		-	e or advice		
544		·····e	(units/hr)		. reserver	Hame		ature	- Six		from the D						
				$-\top$							_						
Dri	ug (an	proved n	amal	Dose	0	Vo	lume		Pour	to	Prescriber's		Droco	ribor	Date		
DI	ng (ap	proveun	ancj	0030	C	vo	iume		Route Prescriber's Prescriber Dat Signature Print name								
Act	rapid	8		50	M	lade up t	o 50 i	ml with									
				UNIT	S Na	Cl 0.9% (	1 unit	: per mL)	nL) IV								
			RINGE PF	EPARA				ACTION	14: P(		SIUM REPLA						
	•	red and	Date		ime	Time					d potassium a	1 0					
ac	ITTINIS	tered by	+	sta	arted	stoppe	eu			EXC	EPT for the fi ONLY use p		•	, .			
			+					>5.5	mmol/	L	UNET USE P	ic picpai	None				
			1					3.5 - 5.				40 mm		per litre			
									mmol/	-		Cl per litre	e (senio	or review a	is additional		
									><					to be give	n)		
		Inse	rt catheter a	and mon	nitor fluid	balance (i		output); Ch eck GCS ev	· · /		, saturations, u	irine outpu	ut and C	BG hourly.			
		A					12hr;	fluid repla	cement	alone	will lower CB			olality			
			An i								indication for		fluids	$\leq$			
			(	ONL	Y Use 0.4	5% N/Sali	ne if c	smolality i	is not fa	alling d	lespite adequa	te fluids	/	A	)		

NTRAVENOUS	S FLUID PRI	ESCRIPTION	١															
				and mo	onitoring para	ameter	rs, consi	ult the: Inj	jectable N	/ledici	nes Guio	de or c	ontact Med	icines l	nformatio	n		
· · ·								Route	Prescrit	or		Batch	Give	n hy /	Time	Time	Pharm and su	unnly
501011011	Volume				nate		anation	Noute		-	leep				-	-		ppiy
									- 8				,	2 <sup>nd</sup>				
		[0.15% =											/c	heck				
		20mmol	/L]															
0.9% NaCl	1 litre	KCI	None	9	1000 ml/hr			IV										
0.9% NaCl	1 litre	KCI			500 ml/hr			IV										
0.9% NaCl	1 litre	KCI				21	hr	IV										
0.9% NaCl	1 litre	KCI			250 ml/hr	4 ł	hr	IV										
0.9% NaCl	1 litre	KCI						IV										
0.9% NaCl		KCI				-												
10% Glucose	1 litre																	
														_				
10% Glucose 500 ml KCl			0.15% 125 ml/hr		4 hr		IV	<u> </u>										
300 mOsm/kg) and STILL not eating and drinking		nd drinking	Date			ormalis Na <sup>+</sup>	, ,	Creatinine	НСОЗ	рН	Osmola	lity	Signature	Clinica	al/cognitive	status back t	to pre-morbid sta	ate 🗆
	-									<b>P</b>			- 8		-		-	
	• •															•		
nt and refer to spe	cialist diabete	es team												Blood	glucose <1	5 mmol/L		
lasulia	Inculin	La avilia														itaneous insu	lin regime	
units/hr	units/hr	units/hr												Notes: Maintain IV insulin infusion for 30 minutes after re starting original insulin regime- IV insulin has a 5 minute half-life				er re-
6																		
4 4																•		
2 3														Prote	ct heels an	d pertorm da	ily foot checks.	
) 2						1				1				Refer	to the Diab	etes Specialis	st Team	
1								$\supset$	St					Seek a	and treat pi	recipitating fa	actors	
0.5																molecular we	eight heparin	
								$\leq$		(		/	_	Other	issues:			
					5						$\geq$							
	1					T				X				1				
	Anation on dilution Slower in young Solution 0.9% NaCl 0.9% NaCl 0.9% NaCl 0.9% NaCl 0.9% NaCl 0.9% NaCl 0.9% NaCl 10% Glucose 10% Glucose 10% Glucose 10% Glucose 10% Glucose 10% Glucose m FRIII to VRIII v (i.e. 20 mmol/l) cal markers have m/kg) and STILL ION: If IV insulin re- tunit per hr on VR ous basal insulin a ht and refer to spect Insulin units/hr 6 4 4 2 3 0 2 1	Institution on dilutions, infusion rates         Solwer in young people ages         Solution       Volume         0.9% NaCl       1 litre         10% Glucose       500 ml         10% Glucose       500 ml         m FRIII to VRIII with 10% Gluc         (i.e. 20 mmol/l) at 125 ml/hr         cal markers have normalised (im/kg) and STILL not eating ar         ION: If IV insulin requirements h         unit per hr on VRIII, then start         ous basal insulin at 0.2 (or 0.1) u         ht and refer to specialist diabetes         Insulin       units/hr         intsylin       units/hr         0       2         3       3         0       2         1       1	ation on dilutions, infusion rates, compate Slower in young people aged 18-25 years         Solution       Volume       Additive: Check por Refer to [0.15% = 20mmol]         0.9% NaCl       1 litre       KCl         10% Glucose       500 ml       KCl         10% Glucose       10% litre       Insulin         insulin requirements have       Insulin       Insulin         units/hr	Slower in young people aged 18-25 years, elderly         Solution       Volume       Additives and do         Check potassium       Refer to BOX 4       [0.15% =         0.9% NaCl       1 litre       KCl       None         0.9% NaCl       1 litre       KCl       0         0.9% NaCl       1 litre       KCl       0.15%         10% Glucose       500 ml       KCl       0.15%         10% Glucose       500 ml       KCl       0.15%         mrkers have normalised (osmolality       Mourly m/kg) and STILL not eating and drinking       Date         Insulin units/hr       Insulin units/hr       Insulin units/hr       Date         Insulin units/hr       Insulin units/hr       Insulin units/hr       Insulin units/hr         6       2       3	Additives and dose         Solution       Volume       Additives and dose         Check potassium       Refer to BOX 4       [0.15% =         0.9% NaCl       1 litre       KCl       None         0.9% NaCl       1 litre       KCl       None         0.9% NaCl       1 litre       KCl       Image: constraint of the state of the	Additives and monitoring para Slower in young people aged 18-25 years, elderly, pregnant, heart of Solution Volume Additives and dose Check potassium Refer to BOX 4 [0.15% = 20mmol/L] 0.9% NaCl 1 litre KCl None 1000 ml/hr 0.9% NaCl 1 litre KCl 500 ml/hr 0.9% NaCl 1 litre KCl 500 ml/hr 0.9% NaCl 1 litre KCl 250 ml/hr 0.9% NaCl 1 litre KCl 10.15% 125 ml/hr 10% Glucose 1 litre 125 ml/hr 10% Glucose 500 ml KCl 0.15% 125 ml/hr 10% Glucose 500 ml KCl 0.15	action on dilutions, infusion rates, compatibilities and monitoring parameter         Slower in young people aged 18-25 years, elderly, pregnant, heart or renal         Solution       Volume       Additives and dose Check potassium Refer to BOX 4 [0.15% =       Rate       Du         0.9% NaCl       1 litre       KCl       None       1000 ml/hr       1 litre         0.9% NaCl       1 litre       KCl       500 ml/hr       2 litre         0.9% NaCl       1 litre       KCl       500 ml/hr       2 litre         0.9% NaCl       1 litre       KCl       250 ml/hr       4 litre         0.9% NaCl       1 litre       KCl       250 ml/hr       4 litre         0.9% NaCl       1 litre       KCl       250 ml/hr       4 litre         0.9% NaCl       1 litre       KCl       166 ml/hr       6 litre         10% Glucose       500 ml       KCl       0.15%       125 ml/hr       4 litre         10% Glucose       500 ml       KCl       0.15%       125 ml/hr       4 litre         10% Glucose       500 ml       KCl       0.15%       125 ml/hr       4 litre         10% Glucose       500 ml       KCl       0.15%       125 ml/hr       4 litre         10% Glucose       10 mits	Description       Induction states, compatibilities and monitoring parameters, consist slower in young people aged 18-25 years, elderly, pregnant, heart or renal failure         Solution       Volume       Additives and dose Check potassium Refer to BOX 4 [0.15% =       Rate       Duration         0.9% NaCl       1 litre       KCl       None       1000 ml/hr       1 hr         0.9% NaCl       1 litre       KCl       500 ml/hr       2 hr         0.9% NaCl       1 litre       KCl       500 ml/hr       2 hr         0.9% NaCl       1 litre       KCl       250 ml/hr       4 hr         0.9% NaCl       1 litre       KCl       250 ml/hr       4 hr         0.9% NaCl       1 litre       KCl       250 ml/hr       4 hr         0.9% NaCl       1 litre       KCl       250 ml/hr       4 hr         0.9% NaCl       1 litre       KCl       106 ml/hr       6 hr         10% Glucose       500 ml       KCl       0.15%       125 ml/hr       4 hr         10% Glucose       500 ml       KCl       0.15%       125 ml/hr       4 hr         10% Glucose       500 ml       KCl       0.15%       125 ml/hr       4 hr         10% Glucose       500 ml       Kcl       0.15%       12	nation on dilutions, infusion rates, compatibilities and monitoring parameters, consult the: Inj.         Solution       Volume       Additives and dose Check potassium Refer to BOX 4.       Duration       Route         0.9% NaCl       1 litre       KCl       None       1000 ml/hr       1 hr       IV         0.9% NaCl       1 litre       KCl       None       1000 ml/hr       2 hr       IV         0.9% NaCl       1 litre       KCl       S00 ml/hr       2 hr       IV         0.9% NaCl       1 litre       KCl       S00 ml/hr       2 hr       IV         0.9% NaCl       1 litre       KCl       250 ml/hr       4 hr       IV         0.9% NaCl       1 litre       KCl       250 ml/hr       4 hr       IV         0.9% NaCl       1 litre       KCl       250 ml/hr       4 hr       IV         0.9% NaCl       1 litre       KCl       105 ml/hr       4 hr       IV         10% Glucose       10 ml KCl       0.15%       125 ml/hr       4 hr       IV         10% Glucose       500 ml       KCl       0.15%       125 ml/hr       4 hr       IV         10% Glucose       500 ml       KCl       0.15%       125 ml/hr       4 hr       I	nation on dilutions, infusion rates, compatibilities and monitoring parameters, consult the: Injectable N         Solwer in young people aged 18-25 years, elderly, pregnant, heart or renal failure       Route       Prescritt         Solution       Volume       Additives and dose Check potassium Refer to BOX 4 [0.15% = 20mmol/L]       Rate       Duration       Route       Prescritt         0.9% NaCl       1 litre       KCl       None       1000 ml/hr       1 hr       IV         0.9% NaCl       1 litre       KCl       500 ml/hr       2 hr       IV         0.9% NaCl       1 litre       KCl       250 ml/hr       4 hr       IV         0.9% NaCl       1 litre       KCl       250 ml/hr       4 hr       IV         0.9% NaCl       1 litre       KCl       0.15%       125 ml/hr       4 hr       IV         0.9% NaCl       1 litre       KCl       0.15%       125 ml/hr       4 hr       IV         10% Glucose       10 kCl       0.15%       125 ml/hr       4 hr       IV       0         10% Glucose       500 ml       KCl       0.15%       125 ml/hr       4 hr       IV       0         10% Glucose       500 ml       KCl       0.15%       125 ml/hr       4 hr       IV	nation on dilutions, infusion rates, compatibilities and monitoring parameters, consult the: Injectable Medici         Solution       Volume       Additives and dose Check potassium Refer to BOX 4 [0.15% = 20mmol/L]       Rate       Duration       Route       Prescriber Signature & B         0.9% NaCl       1 litre       KCl       None       1000 ml/hr       1 hr       IV	nation on dilutions, infusion rates, compatibilities and monitoring parameters, consult the: Injectable Medicines Guice         Solution       Volume       Additives and dose Check potassium Refer to BOX 4 [0.15% =	nation on dilutions, infusion rates, compatibilities and monitoring parameters, consult the: Injectable Medicines Guide or constructions. Slower in young people aged 18-25 years, elderly, pregnant, heart or renal failure         Solution       Volume       Additives and dose Check potassium Refer to BOX 4 [0.15% = 20mmol/L]       Duration       Route       Prescriber Signature & Bleep       Batch No.         0.9% NaCl       1 litre       KCl       None       1000 ml/hr       1 hr       IV	nation on dilutions, infusion rates, compatibilities and monitoring parameters, consult the: Injectable Medicines Guide or contact Med         Solution       Volume       Additives and dose Check potassium Refer to BOX 4 [0.15% = 20mmol/L]       Rate       Duration       Route       Prescriber Signature & Bleep       Batch No.       Give         0.9% NaCl       1 litre       KCl       None       1000 ml/hr       1 hr       IV	nation on dilutions, infusion rates, compatibilities and monitoring parameters, consult the: Injectable Medicines Guide or contact Medicines I         Solution       Volume       Additives and dose Check potassium Refer to BOX 4       Rate       Duration       Route       Prescriber Signature & Bleep       Batch No.       Given by 2 <sup>nd</sup> 0.9% NaCl       1 litre       KCl       None       1000 ml/hr       1 hr       IV       IV	nation on dilutions, infusion rates, compatibilities and monitoring parameters, consult the: Injectable Medicines Guide or contact Medicines Informationation of the second s	Aution on dilutions, infusion rates, compatibilities and monitoring parameters, consult the: Injectable Medicines Guide or contact Medicines Information         Slower in young people aged 18-25 years, elderly, pregnant, heart or renal failure       Rate       Duration       Route       Prescriber       Batch       Given by       Time       Started       Stopped         Solution       Volume       Additives and dose Check potassium       Rate       Duration       Route       Prescriber       Batch       Given by       Time       Stopped         0.9% NaCl       1 litre       KCl       S00 ml/hr       2 hr       IV       Image: Check potassium       Image: Check potassiu	ation on diutions, infusion rates, compatibilities and monitoring parameters, consult the: Injectable Medicines Guide or contact Medicines Information Slower in young people aged 18-25 years, elderly, pregnant, heart or renal failure Check potassium Refer to BOX 4 Check potassium Check

#### INTRAVENOUS INSULIN, CBG AND KETONES MONITORING RECORD SHEET

лu	

Only use for patients on intravenous insulin regimen (use different chart for patients on subcutaneous insulin) Make sure the patient's hands are clean ADDRESSOGRAPH LABEL

Check CBG hourly Check capillary blood ketone hourly until HHS resolved

DATE	Time	Blood glucose (mmol/L)	Blood ketones (mmol/L)	Hourly infusion rate (units/hr)	Volume left in syringe (ml)	Volume infused in one hour (ml)	Total volume infused (ml)	Signatures	KEY EVENTS / NOTES
						SV			
					250				

### Appendix 2

# Rational for Measurement and Calculation of Osmolality / Osmolarity

### **Hyperosmolality**

Total body water is divided between the intra and extracellular fluid spaces, and its distribution is determined by the presence of osmotically effective substances on either side of the cell membrane. Intracellular osmotic pressure is exerted principally by potassium, chloride and phosphate ions while extracellular osmotic pressure is primarily dependent upon sodium, chloride and bicarbonate ions. These osmoles play a critical role in the movement of free water across the cell membrane since they are themselves unable to pass freely between the intra and extracellular compartments. Glucose, lipids and proteins also exert an osmotic pressure, being largely confined to the extracellular space, while urea and ethanol are termed ineffective osmoles, recognising that because they are able to freely move across cell membranes they play no role in the distribution of free water (36; 54).

Serum sodium, a close approximation to osmolality in the absence of hyperglycaemia, may be reassuringly normal or even low in the presence of hyperglycaemia. The addition of glucose to the extracellular space causes an osmotic shift of free water into the extracellular fluid and a resultant dilution of serum sodium.

The literature is scattered with conflicting definitions of HHS, compounded by the fact that there are many different formulae to calculate osmolality, e.g.:

 $[(2xNa^+) + glucose + urea]$ 

 $[2(Na^++K^+) + glucose]$ 

2xNa<sup>+</sup> + glucose

The best approximation to measured osmolality can be calculated using the formula [(2xNa+) + glucose + urea], though a more accurate formula has been derived (41). However, as urea is an ineffective osmolyte it can be omitted from the equation to allow calculation of tonicity (or effective osmolality).

This is of greatest importance when someone is hyponatraemic since tonicity indicates risk of cerebral oedema i.e. hypo-osmolality.

Thus an individual with a Na<sup>+</sup> 122 mmol/L, glucose 13.0 mmol/L, urea 23 mmol/L has a calculated osmolality of 280 mOsm/kg and an effective osmolality of 257 mOsm/kg, whereas a person with a Na<sup>+</sup> 122 mmol/L, glucose 30.0mmol/L, urea 4 mmol/L has a calculated osmolality of 278 mOsm/kg and an effective osmolality of 274 mOsm/kg. So the person with the raised urea has a much lower effective osmolality and is therefore at a greater risk of osmotic demyelination should correction of the hyponatraemia be too fast.

The hyponatraemia in an individual with a BG of 30 mmol/L is largely dilutional and will correct as the glucose falls (corrected Na<sup>+</sup> =  $122 + (2.4 \times 4) = 131.6$ ) (42).

In the hyperosmolar state, osmolality is useful as an indicator of severity and for monitoring the rate of change with treatment. If frequent *measurement* of osmolality is not practical, osmolality should be made calculated using the formula [(2Na<sup>+</sup>) + glucose + urea].



# Appendix 3

### When and How to Start Fixed-Rate Intravenous Insulin Infusions (FRIII) in HHS

### Scenario 1 - HHS and blood ketones <3.0 mmol/L and not acidotic (venous pH >7.3 and bicarbonate >15.0 mmol/L)

- Do not start FRIII immediately
- Continue to monitor hourly capillary glucose during IV fluid replacement (use laboratory venous glucose if capillary reading '>28 mmol/L' or 'Hi')
- Once glucose plateaus with fluid replacement alone, commence FRIII at rate of 0.05 units/kg/hr, aiming for a target glucose of 10.0 15.0 mmol/L

### Scenario 2 – HHS and blood ketones >1.0 mmol/L (urine ketones >2+) and not acidotic (venous pH >7.3 and bicarbonate >15.0 mmol/L)

- Start FRIII immediately at rate of 0.05 units/kg/hr (correct to nearest whole unit)
- Continue to monitor hourly capillary glucose during IV fluid replacement (use laboratory venous glucose if capillary reading '>28 mmol/L' or 'Hi')
- Continue to monitor capillary ketones hourly
- If glucose is dropping too quickly (i.e. by >5.0 mmol/L/hr), then reduce the FRIII rate by 50%
- Repeat the glucose and blood ketones hourly and, if necessary, adjust the insulin infusion rate to ensure the ketones are clearing and the glucose is falling in a controlled manner. Aim for a target glucose of 10.0 15.0 mmol/L

### Scenario 3 – Significant hypovolaemia, hyperosmolality and pH<7.3 and ketones >3.0 mmol/L

- This suggests a mixed picture of HHS/DKA
- In this circumstance the DKA pathway should be followed (<u>https://abcd.care/sites/abcd.care/files/site\_uploads/JBDS\_02%20\_DKA\_Guideline\_amended\_v2\_June\_2021.pdf</u>)
- Commence IV fluids and FRIII of 0.1 units/kg/hr

# Appendix 4

### Audit Standards

Institutional standards:		
Indicator:	Standard:	
Access:		
Has the Trust either adopted these national guidelines <i>or</i> has their own alternative, evidence based and audited internal guidelines for the management of any person admitted with HHS under an adult medical team?	Yes	
Does the Trust collect data about the outcomes for those admitted with HHS?	Yes	
Does the Trust have the services of a dedicated Diabetes Inpatient Specialist Nurse (DISN) at staffing levels most recently recommended by the Diabetes UK?	Yes	
Institutional accountability and integrity:		
Does the Trust have a 'clinical lead' for the management of those admitted with HHS / hyperglycaemic emergencies under an adult team who has responsibility for implementation of the HHS guidelines?	Yes	
NPSA standards (55; 56)		
Indicator:	Standard:	
All regular and single insulin (bolus) doses are measured and administered using an insulin syringe or commercial insulin pen device. Intravenous syringes must never be used for insulin administration	100%	
The term 'units' is used for insulin measure in all contexts. Abbreviations such as 'U' or 'IU' are never used	100%	
All clinical areas and community staff treating people with diabetes with insulin have adequate supplies of insulin syringes and subcutaneous needles which staff can obtain at all times	100%	
An insulin syringe must always be used to measure and prepare insulin for an intravenous infusion	100%	
A training programme should be put in place for all healthcare staff (including medical staff) expected to prescribe, prepare and administer insulin (e.g. the safe use of insulin and the safe use of intravenous insulin e-learning packages from NHS Improving Quality)	100%	
Policies and procedures for the preparation and administration of insulin and insulin infusions in clinical areas are reviewed to ensure compliance with the above	100%	
Department of Health 'Never Event' standard:		
Indicator:	Standard:	
Death or severe harm as a result of maladministration of insulin by a health professional	Never	

Additional standards					
Indicator:	Standard:				
People admitted to hospital with HHS should be referred to the diabetes specialist team on admission	100%				
People admitted to hospital with HHS should be seen by member of the diabetes specialist team within 1 working day of admission	100%				
People with diabetes should have access to the specialist diabetes team	100%				
Where clinically appropriate, people with diabetes should have the choice to self-monitor their condition	80%				
<ul> <li>People admitted to hospital with HHS receive educational support from a member of the diabetes specialist team prior to discharge. This education should include: <ul> <li>Review of usual glycaemic control</li> <li>Review of injection technique/blood glucose monitoring/ equipment/sites</li> <li>Discussion of sick day rules</li> <li>Assessment of the need for home ketone testing (blood or urinary) with education to enable this</li> <li>Provision of contact telephone numbers for the diabetes specialist team including out of hours</li> </ul> </li> </ul>	100%				
Those admitted with HHS are seen by a diabetologist or DISN prior to discharge	100%				
People admitted to hospital with HHS receive follow up by a diabetes specialist team or their primary diabetes care provider	100%				
People admitted to hospital with HHS should be discharged with a written care plan: a process that allows the person with diabetes to have active involvement in deciding, agreeing and owning how their diabetes is managed. This should be copied to the GP	100%				
Percentage of people admitted with HHS where discharge is delayed because of diabetes related problems	0%				
Institutional accountability and integrity:	<u>^</u>				
Percentage of people with diabetes identified as such on hospital patient administration system	95%				
Percentage of clinical coding that identifies people with diabetes correctly	100%				
Patient and staff satisfaction:					
Percentage of staff who feel that they have sufficient levels of appropriate and timely support from the Diabetes Inpatient Specialist Team	100%				
Percentage of people with diabetes who express satisfaction with their inpatient journey, using validated tools such as the Diabetes Treatment Satisfaction Questionnaire (DTSQ) and the Diabetes Treatment Satisfaction Questionnaire for Inpatients (DTSQ-IP)	80%				

# Appendix 5

### **JBDS IP Group**

Dr Ahmed Al-Sharefi, South Tyneside and Sunderland NHS Foundation Trust Dr Parizad Avari, Imperial College Healthcare NHS Trust Elizabeth Camfield, Guy's and St Thomas' NHS Foundation Trust Erwin Castro, (East Sussex), Chair, Diabetes Inpatient Specialist Nurse (DISN) UK Group Dr Jason Cheung, Norfolk and Norwich University Hospitals NHS Foundation Trust Dr Umesh Dashora, East Sussex Healthcare NHS Trust Dr Parijat De, Sandwell and West Birmingham Hospitals NHS Trust Professor Ketan Dhatariya, (Norwich), Chair, Joint British Diabetes Societies (JBDS) for Inpatient Care Dr Daniel Flanagan, Plymouth Hospitals NHS Trust Dr Stella George, East and North Hertfordshire NHS Trust Dr Masud Haq, Maidstone and Tunbridge Wells NHS Trust June James, University Hospitals of Leicester NHS Trust Andrea Lake, Cambridge University Hospitals NHS Foundation Trust Dr Anthony Lewis, Belfast Health and Social Care Trust, Northern Ireland Dr Sue Manley, University Hospitals Birmingham NHS Foundation Trust Dr Omar Mustafa, King's College Hospital NHS Foundation Trust, London Philip Newland-Jones, University Hospital Southampton NHS Foundation Trust Dr Dipesh Patel, (Royal Free, London) Chair, Association British Clinical Diabetologists (ABCD) Professor Gerry Rayman, Ipswich Hospital, East Suffolk and North Essex NHS Foundation Trust Dr Stuart Ritchie, NHS Lothian Dr Aled Roberts, Cardiff and Vale University Health Board Professor Mike Sampson, Norfolk and Norwich University Hospitals NHS Foundation Trust Dr Aaisha Saqib, Guy's and St Thomas' NHS Foundation Trust Klea Isufi, Diabetes UK Professor Alan Sinclair, fDROP and Kings College London Esther Walden, Diabetes UK

Special thanks to Christine Jones for her administrative work and help with these guidelines and with JBDS-IP